

Gaubiusgebouw, Zernikedreef 9  
Gortergebouw, Wassenaarseweg 56  
Postbus 2215  
2301 CE Leiden



Telefoon 071 518 18 18  
071 - 518 19 02

Faxnummer  
071 - 518 12 59

Doorkiesnummer  
20 augustus 1999

Bolidt Kunststoftoepassing B.V.  
T.a.v. de heer L.H. Groenenboom  
Postbus 131  
3340 AC Hendrik-Ido-Ambacht

ORIGINEEL	LMG
DOSSIER/ORDER	PdR
MAP	Om <i>Smit</i>
INGEK. 24 AUG 1999	
KOPIE AAN	

Datum  
PG/TG/99.0977/als  
Ons nummer

Onderwerp  
**Bolidt Statovloer HP**

Uw brief

Dear Mr Groenenboom,

Referring to our conversation regarding the floor measurements at Ericsson Radio Systems B.V. in Emmen, I can report the following.

In 1991, floor resistance measurements were carried out on an electrically conductive epoxy cast flooring system 'Bolidt Stato HP' in Hall 2 of above-mentioned company, which were reported in TNO test report CMT/91.078. The measurements have been carried out in accordance with the standards NEN 1010, NEN 3140, NEN 3134, NEN 3410 and Ericsson Standard ST 22 DIV 2/1528-199 Ue that applied at the time.

In 1999, these measurements in Hall 2 were repeated and reported in the TNO test report PG/TG/99.012. These measurement have been carried out in accordance with the current standards NEN 1010, NEN 3140, NEN-EN 3134, NEN-EN 1081, IEC 1340-4-1 and Ericsson Standard ST 22 DIV/1528-199 Ue.

A comparison of both of the above reports shows no significant differences in resistance values.

With this I hope to have informed you sufficiently.

Yours sincerely,

  
ing. A. Leefmans

